



Test Certificate

Date Received 17 February 2014

Date Issued 14 March 2014

Client Kanat Boyacilik Ticaret A.S.  
Ankara Asfaltı 29. km. No: 357  
Kemalpasa – Izmir / TURKEY

PRA Reference 75221-395

Sample Submitted 4 sanded steel panels

Product Code/Name  
37770 Kanpoly ACR Enamel HS Topcoat

Work Requested Controlled UV-Condensation Testing to ASTM D 4587

Comments Panels were not scribed

Controlled UV-Condensation Testing to ASTM D 4587 for 500 hours	
Gloss change 60°	Gloss change 60° < 10%
Colour change	Color change Delta E < 1

Signed.....

Jon Gadd



0069

Approved.....

p.p. Tessa Glazier  
Head of Testing Services

**PRA**  
Coatings Technology Centre  
14 Castle Mews, High Street, Hampton  
Middlesex TW12 2NP, United Kingdom

[www.pra-world.com](http://www.pra-world.com)  
[coatings@pra-world.com](mailto:coatings@pra-world.com)  
T: +44 (0)20 8487 0800  
F: +44 (0)20 8487 0801

